EPA-660/2-75-006
May 1975 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development,

U.S. Environmental Protection Agency, have been grouped into
five series. These five broad categories were established to
facilitate further development and application of environmental
~technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in-
‘related fields. The five series are:

- Environmental Health Effects Research

. = Environmental Protection Technology

~ Ecological Research

~ Environmental Monitoring :
‘Socioeconomic Environmental Studies

U1 W N -

This report has been assigned to the ENVIRONMENTAL PROTECTION
[...]
TO WASTE

A

' STABILIZATION

SETTLING
ALUM

CAKE TO LANDFILL

VACUUM FILTER

FIGURE 1. MAGNESIUM RECYCLE MAGNESIUM PROCESS FLOW DIAGRAM



TABLE 1. CITIES TREATING SOFT SURFACE WATERS (a)

CATEGORY 1
Chemical

Characteristics Turbidity

City Source of Supply Mg++ CH TH Avg. Max. Min.
(b) (c) (d)

Baltimore Three Rivers (Imp.) 2-3 35 43 <1 3 0.1
Albany Imp. Supplies 3 23 43 5 15 0
Bridgeport Imp. Supplies 1 9 25 - - -
Tulsa Imp. Supplies 2 86 86 7 13 4
Providence Pawtuxet River ' <1 5 10 <1l <1 <1
Newark Imp. Rivers 3 17 19 - - -
Lynn, Mass.
Richmond James River 2 34 40 44 274 10
Norfolk Two Impoundments 5 28 52 8 19 3
Atlanta Chattahoochee River 1 14 14 27 200 5
3irmingham Lake Purdy Imp. <1 7 7 - - -
Mobile Big Creek Imp. <1 3 6 50 111 32
Montgomery Tallapoosa River
Savannah Abercorn Creek 4 17 18 30 43 21
Shreveport Cross Lake 4 25 42 17 27 8
Jackson Pearl River 1 16 35 60 1000 8
Charlotte Catawba River 1 16 13 25 142 5
Greensboro Imp. Creeks 2 26 30 54 340 3

(a)All data compiled from annual reports and/or U.S.G.S. Water Supply
Paper 1812

(b)Magnesium as Magnesium
(c)Calcium Hardness

(d) Total Hardness

11



A

STABILIZATION

T|E|R|S

L A 2at Ad G 0 B Jt b 2 e g

Y

o

£ )

RAW WATER

Mg(HCO,), STORAGE
RECYCLE

VMM(J&%MW’(W
VACUUM
F,(L:TER e [ NS N REPULP

VACUUM
FILTER

H

r»%fg« P—

LOTATION

T
s !
1
1T, SETTLING LM o :
£ 'T1 MAGNESIUM~ ~ ”C}m(:)
Sy 8 CARBONATION ~ e,
E :..{ ) j .,;j o,
NN ™ 5
A F ‘ THICKENER
o - | . g
;Ii:l SETTLING L
‘ﬁ: E:E! ALUM " o
Ik ¢ co,
CaCo,
Ca0 ~dhrommsmremmmint e
KILN

3

%

TURBIDITY

FIGURE

2. LIME RECOVERY MAGNESIUM PROCESS FLOW DIAGRAM




TABLE 2. CITIES TREATING MODERATELY HARD, TURBID SURFACE WATERS (a)

CATEGORY 2
Chemical
Characteristics Turbidity
City Source of Supply Mg++ CH TH Avg. Max. Min.
(b) (c) (d)
Chicago Lake Michigan 11 108 128 15 160 1
Cleveland Lake Erie 7 94 127 9 140 1
Detroit Detroit River 7 80 100 11 20 2
Milwaukee Lake Michigan 10 108 131 4 38 1
Toledo Lake Erie 8 89 ‘186
Erie, Pa. Lake Erie _ 10 92 121 9 40 1
Buffalo Lake Erie ' 9 95 131 12 200 1
Philadelphia Delaware River 6 34 67 22 36 13
Philadelphia Schuylkill River 15 65 153 27 85 9
Washington, D.C. Potomac River 8 70 101 49 600 6
Pittsburg, Pa. Allegheny River 10 6 120 139 25 -
Pittsburg, Pa. Monongehela River 5 4 112 - - -
Louisville, Ky. Ohio River 10 74 131 101 800 4
Paterson, N.J. Several Streams 6 - 51 69 10 13 7
Grand Rapids Lake Michigan 11 109 130 6 20 1
Rochester, N.Y. Lake Ontario 10 92 127 6 40 1
Evansville, Ind. Ohio River 10 70 136 102 620 6
Akron, Ohio Cuyahoga River 7 74 107 5 36 1
Chattanooga Tennessee River 5 52 73 25 340 15
Nashville Cumberland River 8 65 81 29 60 13
Youngstown Meander Creek (Imp.) 6 36 86 - - -
Dallas, Texas Impounded 6 119 164 62 732 15
Dallas, Texas Lakes 7 110 152 49 1120 13
Ft. Worth Imp. Lakes 8 128 139 22 40 5
Cincinnati Ohio River 9 40 137 70 1100 1
Corpus Christi Nueces River 6 119 164 62 732 15
Tampa Hillsboro River 6 106 125 Seasonal organic color
Gary Lake Michigan 11 108 128 5 160 1

(a)All data compiled from annual reports and/or U.S.G.S. Water Supply
Paper 1812

(b)Magnesium as Magnesium
(c)Calcium Hardness

(d) Total Hardness

13



VT

STABILIZATION

FIT|IL|T|E|R|S
g 4 A‘:?;:izéc.:fm:’:@fw‘aﬁmz;n RAW WATER
: &
R ] AERATION PRODUCT
I [ B Mg(HCO,, STORAGE HEAT CELLS DEWATERING
boIT ] RECYCLE
I! 12l SETTLING iwe [O pomEe EXCHANGER
P13 MAGNESIUM- - b= O} s Qe —— D,___’ MgCO; 3H,0
L% o1 o CARBONATION™ =,
o Cly Tl
Tl 3? B Gotrosens s sl F Y
] 5‘5 # i g
e :%i Flo ;( THICKENER
=1 1= seTTLNG L ' i
£l E AWM o
£z 2 : { VACUUM
TS . €O, FILTER
_J.;.L._L J ;
g o e R FILTER o~ “*‘“‘%"D REPULP
i 5
. CaCo, ‘
FLOTATION
KILN ;
TURBIDITY

FIGURE 3. LIME AND MAGNESIUM RECOVERY

MAGNESIUM PROCESS FLOW DIAGRAM




TABLE 3. CITIES TREATING HARD TURBID SURFACE WATER(a)
CATEGORY 3
Chemical .
- Characteristics Turbidity
City Source of Supply Mg++ CH TH Avg. Max. Min.
(b) (c) (d)
Des Moines Racoon River 33 244 331 50 1330 1
Kansas City, Mo. Missouri River 16 163 218 800 1800 70
Kansas City, Ka. Missouri River 13 172 231 810 4800 10
Flint, Mich. Flint River 24 208 276 15 23 4
Minneapolis Mississippi River 16 158 185 7 60 1
St. Paul Mississippi River 10 164 178 1 2 0
Omaha Missouri River 23 172 245 280 780 15
Columbus Scioto River 26 159 272 40 110 15
Columbus Big Walnut Creek 15 92 152 13 - 28 3
St. Louis Missouri River 17 153 208 350 1750 20
St. Louis Missouri River 17 154 206 383 2500 20
Oklahoma City Lake Hefner 26 143 246 6 6 6
Fort Wayne, Ind. St. Joseph River 20 225 279 75 735 30
Austin, Texas Colorado River 19 155 187 10 91 6
Phoenix, Ariz. Salt River 15 122 205 - - -
Lima, Ohio Upland Res. 23 136 252 - - -
Phoenix, Ariz. Verde River 14 144 184 - - -
Topeka, Ka. Kansas River 23 203 292 912 1120 375
New Orleans Mississippi River 11 108 128 5 160 1
St. Louis County Missouri River 17 145 208 322 2195 0

(a)All data compiled from annual reports and/or U.S.G.S. Water Supply

Paper 1812

(b)Magnesium as Magnesium

(c)Calcium Hardness

(d) Total Hardness:

15



PROJECT ORGANIZATION

The E.P.A. Demonstration Project 12120 HMZ was a
natural outgrowth of the laboratory research reported pre-
viously, Project 17060 ESW. The Montgomery Water and Sani-
fary Sewer Board sponsored the project, however, financial
support was also obtained from the American Water Works Assoc-
iation Research Foundation. An additional E.P.A. Research
Grant award was made to the Montgomery Water and Sanitary
Sewer Board to extend the application of this project to
Melbourne, Florida. In addition, the City of Melbourne,
Florida utilized a considerable portion of the Montgomery
equipment which resulted in both an expedited project start-
up date as well as financial savings. Smith & Gillespie
Consulting Engineers, Inc., Jacksonville, Florida, Melbourne's
consultants, were directly involved in planning and carrying
out the Melbourne portion of the study and are now in the
process of designing a full scale installation for Melbourne.

PROJECT OBJECTIVES
The objectives were:

1. To evaluate the process in full scale operation as to
the technical and operational characteristics in the
treatment of both a highly colored, and a soft, highly
turbid surface water.

2. To determine if color or other raw water contaminants
release on magnesium recovery would prove to be a
problem. '

3. To develop design information for all unit operations
involved.

4. To develop economic information concerning all aspects
of the process. '

5. To perform selected studies in the areas of taste and
odor, heavy metals, dissolved organics and new sources

of make-up magnesium.

16



SECTION IV
DESCRIPTION OF PROJECT PHASES

The project was divided into three distinct phases;
a 50 gpm pilot opefation in Montgomery, a 5 MGD full scale
study in Montgomery, and a 2 MGD full scale study in Melbourne.
The Montgomery pilot studies were conducted for the purpose of:

1) Providing design information for subsequent
full scale studies.

2) Training plant operators.

3) Evaluating potential process control problems.

4) Performing special studies.

In both the Montgomery and Melbourne full scale
studies, parallel treatment with the alum process using essen-
tially identical units was also accomélished. In a practical
sense, in each location these studies resulted in the simul-
taneous operation of two water treatment plants using drama-
tically different processes. This was accomplished with

existing personnel in both applications.

PILOT PLANT DESCRIPTION
MONTGOMERY, ALABAMA

The pilot plant operation began in November, 1971
and the studies were concluded in September of 1972. A photo-
graph of the pilot facilities is shown in the Appendix.

The flow sheet for the pilot plant is shown in Figure
4. The major equipment utilized consisted of the following:

. 10 ft. diameter reactor-clarifier
. 5 ft. diameter thickener
. dual cell 15" X 15" carbonator (Galigher #15

flotation cells)

17



81

RAW WATER

SETTLED ALUM
TREATED WA

TER
- | FROM EXISTING PLANT

7 rFlLTERS !
CHEMICAL STORAGE | | TYRBIDITY | 1| L-~>! CORROSION | i
e s D2 LMONITOR 5 5| TeESTARE FB‘RA,NI

| 0o AGDRANY -
]
!
| I [
STABILIZED WATER + l
| LABORATORY I
- V { 4 ll
EQUIPMENT ROOM{ [ I
| |
e e e e e e e e e el ——— ——— | m—————————— 4
=~ —— == — ——— = —CHEMICAL| - FEED PUMPS |
<ENGINE
GAs |l
RAPID MIX UNDER
FLOW

Co,

SETTLING

STABILIZATION

ra s
FLOCCULATION

vl
CARBONATOR

FIGURE 4. MAGNESIUM DEMONSTRATION PILOT PLANT LAYOUT




. Wallace and Tiernan A747 diaphragm solution
pumps

. (2) 1-1/2' X 1-1/2' pilot filters using sand
and anthracite media

. Continuously recording turbidmeter

. 7.5 horsepower natural gas engine

Raw water was obtained prior to pre-chlorination
and regulated by a control valve to maintain the desired flow
rate. Recycled magnesium bicarbonate, make-up magnesium sul-
fate, and lime were added to the raw water in successive order.
Recycled sludge from the clarifier underflow was added to the
rapid mix. The settled water was stabilized using the exhaust
from the natural gas engine. Two stage settled water .stabi-
lization was used during a portion of the study by introducing
carbon dioxide into the transfer line between the clarifier
and filter.

The clarifier underflow was carbonated wusing pure
carbon dioxide, in a Galigher #15 dual cell flotation machine.
During periods of the study, exhaust gas was also used for
sludge carbonation. The 5 ft. diameter thickener was used for
solids-liquid separation, the overflow magnesium bicarbonate
recycled to the raw water and the underflow to disposal or
special studies.

Recycled sludge was provided for the following pur-
poses:

1) Recycled calcium carbonate increases magnesium
precipitation kinetically as well as quantitatively as reported
by several early investigators.7'8'9'10

2) A portion of the magnesium hydroxide fraction
of the sludge reacts with the recycled magnesium bicarbonate
as well as the natural bicarbonate alkalinity and carbon
dioxide in the raw water. This solubilized magnesium carbon-

ate is effective for coagulation when reprecipitated; however,

19



some coagulated turbidity is also released. The overall
effect is difficult to evaluate but is generally considered
to be of some value.

3) The preformed calcium carbonate recycled acts
as a seed or nucleus for precipitation preventing a build-up
on mechanical equipment.

‘4) The excess causticity in the sludge water, pH
11.40, reduces the lime requirements slightly. The precipi-
tation reactions occur rapidly and produce small dense floc-
culent particles. Even at maximum flocculation speeds the floc
tends to settle from suspension.

MONTGOMERY FULL SCALE STUDIES

Figure 1 is the flow diagram of the Montgomery plant
as converted for the study. This plant was an excellent faci-
lity for this project as only minor alterations were required
to produce parallel plants with almost identical treatment
units. Rapid mixing could not be provided for the alum process,
but jar tests indicated that with the ample time provided in
the flocculator, floc formation was not affected. A partial

analysis of Montgomery's raw water is shown in Table 4.

TABLE 4. TYPICAL RANGE IN RAW WATER CHARACTERICS
TALLAPOOSA RIVER, MONTGOMERY, ALABAMA

Alkalinity Hardness Magnesium Color Turbidity

pH (mg/1) (mg/1) (mg/1) (mg/1) (mg/1)
(As CaCO3) . (Pt-Co) (JTU)
6.6-7.0 10/22 10-22 0-5 5-60 2-300

- The description of the plant facilities is in the

order of occurrence.

20



RAPID MIX AND FLOCCULATOR

Figure 5 illustrates the recycle and chemical feed
points using the two rapid mixers in series which provides a
total detention time of four minutes at a rate of 5 MGD. Re-
cycled magnesium bicarbonate was added to the raw water immed-
iately prior to rapid mixing while uncarbonated recycled sludge
and magnesium sulfate* were added in rapid mixer #1. Lime was
added between rapid mixers #1 and #2 adjusting the pH to the
desired value.

Lime feed was controlled automatically using a pH
probe in rapid mixer #2, coupled to a pH controller and S.C.R.
controlled pump as shown in Figure 6. Flocculation was carried
out using conventional reel type variable speed flocculators

normally operated at the maximum speed.
SETTLING-CARBONATION

The Montgomery plant utilizes conventional horizontal
settling basins with mechanical sludge removal in the first
half. Approximately two-thirds of the basin was used for set-
tling with the remaining third used for two stage stabilization.
Liquid carbon dioxide was metered manually into the settled
water, dispersed through 1" PVC pipe drilled with small holes
approximately 2 ft. apart. Baffles of polyethylene film were
installed to prevent mixing back to the settling zone.

The purpose of the two stage carbonation is to first
convert the hydroxide to carbonate alkalinity, precipitating

calcium carbonate. For this reaction, the pH was held at 10.3.

*Magnesium sulfate was used as a make-up source of magnesium
as no magnesium carbonate tri-hydrate was available at this
time. The make-up dosage was quite low, less than 5 mg/1,
thus, the noncarbonate hardness addition was minimal.

21



[44

RAW WATER

RECYCLED
R oony, —s l oH PROBE
\\ NN\ N\ N\ NN N N NN N N N N NN N NN NN N NN NN N
RECYCLED —p . \ N \ N
SLUDGE ° N \ N N N |
N \ N E N N TREATED WATER
N N N N N N
N N N N N\ N —
AN\ A7\ D\ N R
MgSO* +»0 N N Q N §
N : N N N N
N NSO NN NN N NN N NN AN AN SN NS NN NN NN N AN A
LIME -
RECYCLED SLUDGE MgSO* _LIVE pH PROBE
v m;‘
4
/
Y /]
A /]
’ /] TREATED WATER
T 0
¥ /
phs '
RAW WATER

FIGURE 5. DETAILS OF RAPID MIX UNITS AND CHEMICAL ADDITIONS
MONTGOMERY, ALABAMA




€cC

!

10-50 mA SIGNAL

OO0

l

RECORDER

CONTROLLER

pH METER

—

'\

RAPID MIX

LIME FEED PUMP

LIME SLAKER

FIGURE 6. FLOCCULATION pH CONTROL SYSTEM - MONTGOMERY




Very little of the calcium carbonate formed settled, however,
the solid phase is relatively stable and does not redissolve
upon final pH stabilization just prior to filtration. The
carryover of calcium carbonate onto the filter does not
shorten the length of filter run and does not pass through
the filter. Proper adjustment of the settled water pH
prevents calcium carbonate from precipitating on the sand

in the filter. Preéipitated calcium carbonate carried onto

the filter was easily removed on backwashing.
FILTRATION

Settled, stabilized waters from the alum and mag-
nesium processes were separated and filtered in identical sand
filters, generally at a rate of 1 to 2.5 gallons per square
foot per minute. One of the four filters used on the magnesium
process was converted to a dual media filter, replacing three

inches of sand with anthracite having an effective size of 1.2 mm.
MAGNESIUM RECOVERY AND SLUDGE HANDLING

Figﬁre 7 illustrates the units comprising the sludge
recovery system. Sludge was pumped at a controlled rate into
the carbonation cells using a variable speed Moyno pump. Four
10 cubic feet flotation cells were used for sludge carbonation.
Again pure carbon dioxide was used, the feed being automated
as shown in Figure 8. Carbonated sludge was pumped into a
10 feet diameter thickener with the overflow returned to the
raw water using an intermediate 1800 gallon storage tank. The
recycled magnesium bicarbonate was pumped at a controlled rate
to give the desired coagulant dosage. The thickener underflow
was vacuum filtered with a 3' X 3' drum filter*¥ The filtrate

*Envirotech Corporation, Salt Lake City, Utah

24



G¢

SETTLED SLUDGE

CARBONATION CELLS

VACUUM

FILTER lI_-:_—I '

STORAGE
FILTRATE

ELECTRICAL PANEL

DEWATERED

CAKE
STORAGE

SUPERNATANT

Mg (HCO3), TO RAW WATER PUMP

S ge—

THICKENER UNDER FLOW

CARBONATED
SLUDGE
THICKENER

DRYING BEDS

FIGURE 7. MONTGOMERY WTP SOLIDS HANDLING FACILITIES




9Z

30

RS .

20

10

(16500mg/l) -

8.56% ENGINE EXHAUST

i

3

H OO N OO

7 TUKILN EXHAUST GAS
(6,500 mg/1)
g 2
3 e .

0

02 .03 .0405.06.07.08.09.1 2 3 45 678791
CO, PRESSURE, ATMOSPHERES

FIGURE 8. SOLUBILITY OF MAGNESIUM AS A FUNCTION OF CO, PARTIAL PRESSURE




was pumped to the magnesium bicarbonate storage tank and the
filter cake hauled to a landfill.r

There are several reasons why pure carbon dioxide
should be considered for use in the smaller plants not re-
covering lime. The rate at which carbon dioxide solubilizes
magnesium has been found to be first order with respect to
the partial pressure of the carbon dioxide.ll 1In addition,
pure carbon dioxide will dissolve approximately 25,000 mg/1
of magnesium bicarbonate, as shown in Figure 8, considerably
more than the lower percentage carbon dioxide produced from
on-site generation. The feed of liquid carbon dioxide is
simpler, more flexible and easier to automate.

Carbon dioxide feed was automatically controlled to
achieve a pH of 7.3, as shown in Figure 9. Near 100% effic-
iency is possible due to the very fine bubbles produced and
the high driving force between the caustic sludge and the
carbonic acid. At pH values below 7.3 the reaction has es-
sentially gone to completion resulting in the loss of carbon
dioxide to the atmosphere. The carbon dioxide bubbles cause
foaming which is greatly accentuated by the slightly surface
active organic color released from the sludge on carbonation.
This foaming serves as a good indicator of excess carbonation

and can be used for visual pH control of the process.
MELBOURNE FULL SCALE STUDIES

Both Montgomery and Melbourne presently use the
conventional alum water treatment process; however, the raw
waters treated vary drastically in chemical and physical
characteristics. Table 5 illustrates typical ranges in raw

water characteristics for Melbourne's Lake Washington water.

27



8¢

RECORDER

A

10-50 mA SIGNAL pH METER
% CURRENT TO
AIR TRANSDUCER
CONTROLLER |
SLUDGE —> ——> SLUDGE
CARBONATOR

OCCOz

AIR VALVE

FIGURE 9. SLUDGE CARBONATION pH CONTROL SYSTEM - MONTGOMERY




TABLE 5. TYPICAL RANGE IN RAW WATER CHARACTERISTICS
LAKE WASHINGTON, MELBOURNE, FLORIDA

Alkalinity Hardness Magnesium Color Turbidity

pH (mg/1) (mg/1) (mg/1) (mg/1) (mg/1)
(As CaCO3) (Pt-Co) (JTU)
6.8-7.8 25-100 40-200 6-50 60-300 a

ANormally zero, but under severe storm conditions can increase
to 30-50 JTU.

The chemical and physical characteristics of Lake
Washington water are consistent on a daily basis. The water
during the seasonal "dry" périod is much hdrder and lower in
organic color than during the "wet" season.

Montgomery typically uses from 20 to 30 mg/1 of alum,
coagulating in the pH range of 6.0 to 7.0. Melbourne uses as
much as 130 mg/l of alum with coagulation in the pH range of
5.1 to 5.3. In addition, due to the high dissolved organics
in the Melbourne water, high dosages of activated carbon are
required along with large dosages of chlorine added to the
finished water. Thus, while both plants would be termed "alum
treatment plants", they represent different types of raw waters
and treatment considerations.

PLANT PHYSICAL FACILITIES

Figure 10 is a layout of the Melbourne water plant
converted to include the magnésium process in half of the plant.
The Melbourne plant facilities differed from the Montgomery
facilities primarily in that:

1. Vertical flocculators were used.versus the Mont-
gomery horizontal flocculators.

2. Upflow clarifiers designed for an overflow rate
of .5 gallons/sq.ft./minute versus six (6) hour

retention horizontal, settling basins in Montgomery.

29



0€

RAW WATER PRESSURE MAIN

RAW WATER INTAKE

FILTER WASHWATER
ALUM SLUDGE

SLUDGE
LAGOON.

TANK

HIGH SERVICE
PUMPING

2 MILLION GALLON
GROUND STORAGE

MAGNESIUM
TREATMENT
REACTOR Mg(HCO5),

ALUM SLUDGE

FLASH"
MIXERS

N

ALUM TREATMENT REACTOR

O

I

FILTERS

OO

SLUDGE MAGNESIUM
THICKENING BICARBONATE
STORAGE

|
D \VACUUM FILTERS
CARBONATION  O-
CELL PUMP

FIGURE 10.

LAYOUT OF MELBOURNE WATER PLANT CONVERTED TO INCLUDE THE MAGNESIUM PROCESS




3. Manual feed of carbon dioxide and lime was provided
at Melbourne.

4. Melbourne was provided with single stage finished
water stabilization versus two stage stabilization
at Montgomery.

The carbonation cells, thickener, recycle pumps,
vacuum filter, and other miscellaneous equipment were shipped
from Montgomery to Melbourne, so that little change was made
in the magnesium recovery and recycle system. Melbourne's
North Water Treatment Plant is constructed on a small hill.
This elevation differential was used advantageocusly in the
study to minimize pumping and to utilize gravity flow where
possible.

A coagulant aid, either Dow AP30 or American Cyan-
amid 845A, both high molecular weight anionic polymers was
added to the flocculator in very dilute solution. Typical
dosages ranged from 0.1 to 0.3 mg/l.

PROJECT LIMITATIONS

The conversion of both plants was accomplished with
a very limited budget on a temporary basis. This resulted in
excessive mechanical down-time, particularly in Montgomery,
and excessive labor requirements, generally in the early pro-
ject stages.

In Melbourne, an unavoidable limitation was that
1973 was a "wet" year and the raw water hardness did not
increase in the Fall as expected. Past records indicated that
both a very soft, high-colored water and a hard, moderately-
colored water would be treated during the project period. The
"soft", highly-colored water treated during the entire pro-
ject proved, as expected from previous laboratory studies,
to be both the most challenging and expensive to treat. This

31



as important to the overall evaluation program since during
dry years, such as 1971, the water is hard most of the year.

32



SECTION V
RESULTS AND DISCUSSIONS

PILOT PLANT STUDIES

Pilot studies were conducted in Montgomery, Alabama
from November, 1971 until October 1972 using the facilities
discussed in Section IV. Initial operation evaluated the
use of liquid alum as a coagulant to compare the pilot plant
performance with the full scale plant operation. It was found
that only 10 gpm of raw-water could be treated with alum without
excessive floc carryover to the filters. These studies were
conducted over a two week period.

The pilot plant system was thoroughly flushed and the
magnesium process placed into operation. Operation was con-
ducted initially on an intermittant daily basis; however,
continuous opeiation was soon undertaken. Studies were in-
itially undertaken for each of the various operations or
processes involved, such as sludge carbonation, clarification,
finished water stabilization, etc. Although all units were
operating, data collection and special attention were given
only to the specific process under study.

After each portion of the water treatment system
had been studied and adjustments made as required, the pilot

plant was operated as an integral system.
PILOT PLANT OPERATION

The pilot plant was typically operated treating
raw water at the rate of 25 to 50 gpm. During normal daylight
hours supervision was continuous. At night, water plant
operators would hourly inspect the mechanical equipment, per-
form the necessary analyses and make the necessary chemical
feed adjustments.

33



The sources and sinks of magnesium are extremely
important in determining optimum process operating conditions.
The sources of magnesium include the magnesium present in the
raw water as well as any magnesium added. The sinks include
magnesium losses in the dewatered sludge and magnesium present
in the treated water. The magnesium loss in the finished water
is largely affected by the pH of coagulation although finely
divided magnesium hydroxide floc present as clarifier carry-
over will be dissolved on stabilization. The relationship
between magnesium solubility as a function of pH is illustrated
in Figure 11 for theoretical, jar test,. and pilot plant
conditions.

Table 6 illustrates typical data collected and
operating conditions. Calcium carbonate turbidity, either
carryover from clarification or formed during pH adjustment,
was found to be completely removed by filtration without
causing unduly short filter runs. In order to better evaluate
process performance it was desirable to distinguish -between
true turbidity, the type found in the raw water, and calcium
carbonate turbidity. This is referred to as acidified tur-
bidity. Levels of less than 1.0 FTU were commonly experienced.

Table 7 illustrates the effect of drastically changed
raw water quality on both the alum and magnesium process. At
a constant magnesium dosage of 50 mg/l and coagulation pH of
11.3, the pilot plant produced a high'quality product with
almost no supervision. The alum process‘was upset by the
change in raw water quality, even with constant supervision.

- DISINFECTION STUDIES

The effect of high pH on bacterial and virus sur-
vival has been well documented by other investigations. 12,13,14

Limited studies were conducted to verify the effect of high pH

34



Gt

50
40 - \
30 ‘

20

\JAR TESTS
PILOT PLANT

N WAoo N OO

THEORETICAL

MAGNESIUM SOLUBILITY (PPM Ca CO3)

10.50 10.60 10.70 10.80 10.90 11.00 11.10 11.20 11.30 11.40 11.50

COAGULATION pH

FIGURE 11. COMPARISON OF THEORETICAL SOLUBILITY OF Mg (OH), WITH OBSERVED JAR TEST AND PILOT PLANT VALUES



9¢

TABLE 6. TYPICAL PILOT PLANT RESULTS

(Analyses performed each hour, averages shown)

Date/ | Raw Coag- Carbonated Stabilized Water Filtered Magnesium (|Filtered
Time |Turbidity |ulation Sludge pH | Turbidity |Acid Turb. |[Alkalinity |Turb. AI%alIhitx Alum Water
(FTU) pH pH (FTU) (FTU) co3d HCO3 |(FTU) Cco HCO3 ([Turbidity

: (FTU)

5714 '

11.4 7.1 0.6 0.4 0 144

1800 5.1 11.3 7.38 8.2 0.5 0.3 32 118 .08 0 121 .30

8715

5030 4.7 11.3 7.16 7.9 0.6 0.4 0 107 .06 0 108 .24

0630 5.3 11.3 7.05 7.9 1.9 0.2 0 109 .05 0 101 .17

1200 3.5 11.3 7.10 9.0 0.8 0.5 32 117 .05 0 117 .05

1800 5.6 11.2 7.21 8.5 1.0 0.3 26 112 .05 0 110 .05

8716

0000 4.7 11.3 7.91 7.9 0.6 0.3 0 92 .05 0 90 .07

0630 5.4 11.2 7.20 7.9 0.9 0.6 0 87 .06 0 85 .08

1200 4.9 11.3 7.28 8.2 - 1.0 56 87 - 0 97 .07

1800 4.3 11.1 6.21 8.4 - 2.3 20 89 - 12 94 .09

/T : ‘ ‘

0600 4.6 11.0 7.5 7.5 - 1.3 0 77 - 0 82 .12

0600 5.2 11.1 7.4 7.7 - 0.8 16 66 .07 0 82 .09

1200 4.6 11.3. 7.3 8.5 3.3 - 0 61 .08 0 60 .06

1800 5.0 11.3 7.2 8.8 5.8 - 19 63 .07 0 75 .06

8/18

0000 5.2 11.4 7.2 8.3 5.5 - 20 74 .06 0 81 .12

0630 3.9 11.4 7.4 7.7 6.5 -- 0 81 .06 0 95 .05



LE

TABLE. 7. PILOT PLANT RESULTS DURING RAPID RAW WATER QUALITY DETERIORATION

(Analyses performed each hour, averages shown)

Date/ Raw Coag=- | Carbonated Stabilized Water Filtered Magnesium Filtered

Time Tuigég§ty ulatgd Sludge Alum Water
P pH pH | Turbidity | Acid Turb.| Alkalinity| Turb. Alkalinity | Turbidity

(FTU) (FTU) coj EHcoj| (FTU) | CO3  HCO3 (FTU)

7/31

T . 40 11.2 7.1 9.2 1.8 0.5 16 78 0.10 0 84 2.00

1300 32 11.2 7.2 9.2 1.5 0.5 24 74 —— 12 74 -

1500 36 11.2 7.6 9.6 3.5 -— 44 44 0.06 28 32 >3.00

1700 53 11.1 7.5 9.3 2.4 0.5 24 60 —-—— 8 52 ——

1900 75 11.1 7.4 8.4 1.5 0.4 8 68 0.05 4 68 >3.00

2100 200 11.1 7.5 7.5 1.4 -— 0 76 —-—— 0 82 -—

2300 245 11.1 7.5 7.2 1.4 0.6 0 74 0.15 0 66 3.00

8/1

100 - 11.2 7.5 7.3 1.3 —-——— 0 68 -— 76 -

300 - 11.2 7.5 7.3 1.4 0.5 0 76 —-——— 70 ——

500 - 11.2 7.5 9.5 3.0 ——— 45 48 0.10 0 72 2.80

700 55 11.2 7.5 9.5 2.0 1.0 46 48 —-—— 28 28 -———

900 55 11.3 7.4 9.8| . 3.2 --- 64 38 | --- 28 36 ——
1100 50 11.0 7.4 8.7 2.8 - 52 38 0.22 32 38 2.00
1300 45 10.7 7.3 7.7 1.4 0.3 0 82 0.31 10 78 -——
1500 - - 10.7 7.3 7.4 1.0 1.0 0 76 0.28 0 85 1.00
1700 40 10.7 7.4 7.2 1.7 —— 0 82 C— 0 92 —-——
1900 40 10.7 7.4 7.3 3.9 1.5 0 74 0.40 0 84 -
2100 40 10.9 9.8 7.2 2.7 1.6 o 72 | --- 0 78 ——-
2300 54 11.0 10.4 7.1 3.0 1.2 0 74 0.30 0 78 1.00




on coliform survival. In general, these studies consisted of
adding various Ca(OH)2 dosages to 1 liter jars of raw water to
obtain a pH range of 10.5 to 11.7. Samples were collected from
each jar at predetermined time intervals and analyzed for total
coliform organisms. A summary of these laboratory studies is
shown in Figure 12. Table 8 includes all laboratory coliform
disinfection experiments.

The raw water source for the pilot plant was obtained
prior to pre-chlorination. When operating at 50 gpm a hydraulic